ISRAEL TESTING LABORATORIES

KEYSIGHT Input RF
Coupling: DC
Align: Auto

'Start 12.000 GHz
|#Res BW (CISPR) 1 MHz

5 Marker Table v
Mode Trace Scale

N 1 f
N7 T

9|l [?

#Atten: 0 dB PNO: Fast
Pre: Int on, LNAoff Gate: Off

RF Presel OFf IF Gain: Low
Source: Off Sig Track: Off

Avg Type: Power (RMS)
Avg|Hold:>100/100

Freq Ref: Int (S) Trig: Free Run
NFE

Mkr2 14.151 GHZ]
44.113 dBpV/m|

Ref Level 75.00 dBuV/m

P e RIS R R T YT e P B R v v

Stop 15.000 GHz]
Sweep ~9.04 ms (1001 pts)|

#Video BW 3.0 MHz*

Y Function Function Width Function Value
55.65 dBuV/m

4411 dBuVim

13.893 GHz
14151 GHz

Dec 08, 2021
4:56:32 PM

KEYSIGHT [nput RF
Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB

Res BW (CISPR) 1 MHz
5 Marker Table v

Mode Traoe Scale

N V

N RO NP

sl |

Input Z 50 0 PNO: Fast
Corr CCorr

Freq Ref: Int (S)
NFE: Off

‘Atten: 0 dB
Preamp: USB, Int
RF Presel: Off
Source: Off

Avg Type: Power (RMS) 1@

Gate: Off /Avg|Hold:>100/100

IF Gain: Trig: Free Run

Sig Track: Off PA

Mkr1 35.850 GHz|

Ref Level 75.00 dBpV/m

#Video BW 3.0 MHz"

Function Function Width Function Value
GHz 53.80 dBuV/m
35.850 GHz 42.08 dBuV/m

Dec 15, 2021
10:52:59 AM

CORREC ‘SENSEINT| SOURCE OFF ALIGN AUTO
Marker 1 5.856050000000 GHz . Avg Type: RMS
st GO Trig:FreeRun AvglHold:> 100100
‘ PREAMP IFGain:Low #Atten: 0 dB
10 dBidiv Ref 76.99 dBpVim
Log T
o7 Trace 2 Pas:
570
0 ke - —- —S
270 b
7.0
559
301
130
Start 1.000 GHz Stop 5.925 GHz
Res BW (CISPR) 1 MHz #VBW 3.0 MHz* Sweep 12.93 ms (1001 pts)
MKFMODE TAC, SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE ~
1 III--——
I N [2 [ F] 6916GHz[ 37604dBuvIm [ [ |
I ) S
< >
wsa Igystatus

Figure 67 Fundamental: 6.175GHz ,20 MHz, band 1
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|
Stop 40.00 GHz]
Sweep ~69.4 ms (1001 pts)|
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ISRAEL TESTING LABORATORIES

alyzer - Swept SA

RF 0 AC CORRE ALIGN AUTO
Marker 2 11.972125000000 GHz . Avg Type: RMS
PRO:Fast GO Trig:Free Run AvglHold:> 1001100
PREAMP IFGain:Low #Atten: 0 dB
10 dBidiv Ref 76.99 dByVim
Log T
e7ojlrace  Pass
570
470 <
370
7o
170
699
-301
-13.0
Start 6.425 GHz Stop 12.000 GHz
Res BW (CISPR) 1 MHz #VBW 3.0 MHz* Sweep 14.60 ms (1001 pts)
MKR MODE C SCL FUNCTION FUNCTION WD TH FUNCTION YALUE a
1 II——
A N | ——_
3 —_
€ a _--_—_
s Igsmmus.

Figure 68 Fundamental: 6.175GHz ,20 MHz, band 2

]+

KEYSIGHT !nput RF Input Z 50 0
Coupling: DG (Corr CCorr
Align Auto Freq Ref: Int (S)
NFE: Off

#Atten: 0 dB

Pre: Inton, LNA off Gate: Off

RF Presel: Off
Source: Off

PNO: Fast Avg Type: Power (RMS) 1@ 4

IF Gain: Low
Sig Track: Off

AvglHold:>100/100
Trig: Free Run

Test Report Ra221201.08

FCC 15.247 DTS Conducted Ver 1 25.11.2018

Ref Level 75.00 dBpV/m

|Start 12.000 GHz #Video BW 3:0 MHz*

|#Res BW (CISPR) 1 MHz
5 Marker Table v

Mode Trace Scale X Y Function Function Width
f

55.85 dBuV/m

Dec 08, 2021
5:02:10 PM

+

KEYSIGHT Input RF Input Z: 50 0 Atten: 0 dB PNO: Fast
Coupling: DC Corr CCorr Preamp: USB, Int ~ Gate: Off AvglHold>1001100

Align: Auto FreqRef: Int(S) RF Presel: O I Gain: Low Trig: Free Run
NFE: Off Source: Off Sig Track: Off PA

Avg Type: Power (RMS)

pectrum

15y
Scale/Div 10 dB Ref Level 75.00 dBuV/m

‘Start 15.00 GHz #Video BW 3:0 MHz*

Res BW (CISPR) 1 MHz

5 Marker Table v
Mode Trace Scale X Y Function Function Width
i N | 1 i 35.800 GHz n’
35.800 GHz

N 2 [ 42.09 dBVim

sl LT

Mkr2 14.139 GHz|
44.347 dBpV/m|

|
Stop 15.000 GHz]
Sweep ~9.04 ms (1001 pts)|

Function Value

Mkr1 35.800 GHz]
53.11 dBuV/m|

Stop 40.00 GHz
Sweep ~69.4 ms (1001 pts)|

Function Value

Figure 70 Fundamental: 6.175GHz ,20 MHz, band4

Amimon Ltd.
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ISRAELTESTING LABORATORIES

Global Certifications You Can Trust

sgilent Spectry lyzer, - Swept SA

| | RF_ [S0R AC | CORREC ‘SENSEINT| SOURCE OFF ALIGN AUTO 12:16:26 P!
Marker 1 4.960000000000 GHz | . Avg Type: RMS TRA
PNO: Fast G0 Trig: Free Run Avg|Hold:>100/100 THPE|M A Wtidid
PASS | preane IFGain:Low HAtten: 0 dB DTl AN N

10 dBidiv Ref 76.99 dBpVim
Log

Mkr1 4.960 GHz
49,502 dBlV/m

Trace 1Pass
670 Trace 2 P2

37.0

Start 1.000 GHz
Res BW (CISPR) 1 MHz

#VBW 3.0 MHz*

Stop 6.000 GHz
Sweep 13.13 ms (1001 pts)

w MODE| TRC| SCL| X i
| N [1[f] 4960 GHz| 49503 dBuVim
5015 GHz| 37.886 dBuV/m

FUNCTION | FUNCTION WIDTH FUNCTION VALUE ~

Agilent Spectrum Analyzer - Swept SA
RF 500 (CORREC

Figure 71 Fundamental: 6.415GHz ,20 MHz, band 1

SENSE!INT| SOURCE OFF

ALIGNAUTO 12:33:17 PMDec 08, 2021

—
[Marker 16.425500000000 GHz

Avg Type: RMS TRACE[. D356

PNO: F: oo Trig:Free Run Avg|Hold:>100/100 TYPE VA it
PASS PREAMP Foaimlow * #Aten:0 dB DET|P ANMNN I
Ref Offset 10 dB Mkr1 6.425 500 0 GHz
|0 dBidiv__Ref 86.99 dByVim 65.403 dBpV/m
o
Trace 1Pgss
770} Trace 2 Pass
24l =
57.0 e - - e - —
e
470 - - e - T ..
k)
270
170
B.99
30

Start 6.42550 GHz
Res BW (CISPR) 1 MHz

#VBW 3.0 MHz*

Stop 6.50000 GHz
Sweep 1.000 ms (1001 pts)

MKR MODE TRC| SCL S 7

| N | 6.426 500 0 GHz | 66,403 dBuVim
2 I
3 N A

r ]
64256000 GHz| 52123dBwVIm| [ | ]
!/ |

FUNCTION | FUNCTION WIDTH FUNCTION VALUE ~

Figure 72 Fundamental: 6.415GHz ,20 MHz, band 2

sgilent Spectry lyzer, - Swept SA

500 AC | CORREC

SENSEINT| SOURCE OFF

ALIGNAUTO

RF
Marker 1 11.873500000000 GHz |
PASS PNO: Fast

IFGain:Low

‘ PREAMP

[a)

Avg Type: RMS
Trig: Free Run AvglHold:> 1001100

#Atten: 0 dB

10 dBidiv Ref 76.99 dBpVim
Log

Mkr1 11.873 § GHz|
54,283 dBuV/m|

Irace TP3ss
670} Trace 2 P4

<>

Start 6.500 GHz
Res BW (CISPR) 1 MHz

#VBW 3.0 MHz*

Stop 12.000 GHz
Sweep 14.40 ms (1001 pts)

MKR MODE TRC| SCL B

0

FUNCTION | FUNCTION WIDTH FUNCTION VALUE ~

[f] 118736 GHz| 64283dBuvim| [ [ B
118736 GHz| 42571 dBuVim| [ [ ]

L __________________________________________ K

| &

R

Figure 73 Fundamental: 6.415GHz ,20 MHz, band 3
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ISRAEL TESTING LABORATORIES

Input Z: 50 0
Corr CCorr
Freq Ref: Int (S)
NFE: Off

KEYSIGHT Input RF
Coupling: DC
Align: Auto

5 Marker Table v

Mode Trace Scale
N 1 f
N7 T

Dec 08, 2021
4:59:56 PM

9|l [?

Input Z 50 0
Corr CCorr

Freq Ref: Int (S)
NFE: Off

KEYSIGHT [nput RF
Coupling: DC
Align: Auto

Res BW (CISPR) 1 MHz
5 Marker Table
Mode

N

N

N RO NP

Dec 15, 2021
10:46:17 AM

~l?

S00

LV N

Agilent Spectrum Analyzer - Swept SA

g | rr (S0 ac |
Marker 1 5.900000000000 GHz

#Atten: 0 dB

PNO: Fast

Pre: Inton, LNA off Gate: Off

RF Presel: Off
Source: Off

14.010 GHz
14.139 GHz

Atten: 0 dB

Preamp: USB, Int

RF Presel: Off
Source: Off

37.550 GHz

IF Gain: Low
Sig Track: Off

Avg Type: Power (RMS)
Avg|Hold:>100/100
Trig: Free Run

#Video BW 3.0 MHz*

Y

Function

55.50 dBpV/m
44,25 BV

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Avg Type: Power (RMS) 1 E 4
AvglHold:>100/100 Y
Trig: Free Run

PA

Ref Level 75.00 dBpV/m

e S
"

#Video BW 3.0 MHz"

Function
dBuV/im

40.93 dBpV/m

SENSEINT| SOURCE OFF

ALIGNAUTO

Function Width

Function Width

Mkr2 14.139 GHz]
44.247 dBpVim}

Stop 15.000 GHz]
Sweep ~9.04 ms (1001 pts)|

Function Value

Mkr1 37.550 GHz|

|
Stop 40.00 GHz]
Sweep ~69.4 ms (1001 pts)|

Function Value

PREAMP

PNO: Fast GO
IFGain:Low

Trig: Free Run
#Atten: 0 dB

Avg Type: RMS

AvglHold:> 1001100

TRACE:

10 dBidiv Ref 76.99 dByVim
Log T

Start 1.000 GHz
Res BW (CISPR) 1 MHz

#VBW 3.0 MHz*

Sweep 12.87 ms (1001 pts)

Stop 5.900 GHz

MKR MODE  TRC| SCL

B

=

N N [1]f] 69000GHz[ 61896 dByVIm| [ [ 00000000 |
[ N | 59000GHz| 3es61dBWVm| [ [ |

- - v

[ | | __________________ K

FUNCTION | FUNCTION WIDTH

fR—

FUNCTION VALUE ~

>

Figure 76 Fundamental: 5.945GHz ,40 MHz, band 1

Test Report Ra221201.08

FCC 15.247 DTS Conducted Ver 1 25.11.2018

Amimon Ltd.
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) ISRAELTESTING LABORATORIES

di Lerincano

SENSEINT| SOURCE OFF ALIGNAUTO

I RF S0Q  AC | CORREC
Marker 1 5.924975000000 GHz

PREAMP

PNO: Fast GO
IFGain:Low

Avg Type: RMS
Trig: Free Run AvglHold:> 1001100

#Atten: 0 dB

TRAC
TPE|M A& ki
TP &

10 dBidiv Ref 76.99 dBpVim
Log

670 Trace

T
i
£7.0 !
T

Start 5.90000 GHz
Res BW (CISPR) 1 MHz

Stop 5.92500 GHz

#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

MKR MODE TRC| SCL

B v

[f] £924076GHz| 68071 dBUVIMl [ [ 0000000000000 ]

[ f] 5926000 GHz| 60428dBuVIm| [ [ |
N A

FUNCTION | FUNCTION WIDTH FUNCTION VALUE -~

3

v

R

Figure 77 Fundamental: 5.945GHz ,40 MHz, band 2

Agilent Spectrum Analyzer - Swept SA

SENSE!INT| SOURCE OFF ALIGNAUTO 01:20:19 PMDec 08, 2021

A
0000 GHz

PNO: Fast GO
IFGain:Low

Avg Typ:
AvglHold:> 1001100

e: RMS M FEEEET
TPE|M A et

Trig: Free Run
DETIP &

#Atten: 0 dB

7o lrace J Pass

Start 6.425 GHz
Res BW (CISPR) 1 MHz

Stop 12.000 GHz

#VBW 3.0 MHz* Sweep 14.60 ms (1001 pts)

FUNCTION | FUNCTION WIDTH FUNCTION VALUE ~

KR MODE TRC SCL| X il
4 N | 11.721 GHz| 54528 dBuVim
11.955 GHz| 42.417 dBuVim

fR—

KEYSIGHT put ¥ '/
& A -

1 Spectrum
Scale/Div 10 dB

start 12.000 GHz
| #Res BW (CISPR) 1 MHz

5 Marker Table v
Mode Trace Scale
N i i

] 2 f

T M ?

Input Z: 50 0
Corr CCorr
Freq Ref: Int (S)
NFE: Off

#Atten: 0 dB

RF Presel: Off
Source: Off

14.091 GHz
14.142 GHz,

Dec 08, 2021
4:53:06 PM

Pre: Inton, LNAoff Gate: Off

PNO: Fast Avg Type: Power (RMS)
Avg|Hold:>100/100 MA
IF Gain: Low Trig: Free Run

Sig Track: Off PA

Mkr1 14.091 GHz}

Ref Level 75.00 dBuV/m

#Video BW 3.0 MHz*

Function Function Width Function Value

Y
55,88 dBV/m
44.15 dBuV/m

Figure 79 undamental: 5.945GHz ,40 MHz, band 4

Test Report Ra221201.08

FCC 15.247 DTS Conducted Ver 1 25.11.2018

Amimon Ltd.
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) ISRAELTESTING LABORATORIES

KEYSIGHT !nput RF Input Z: 50 0 ‘Atten: 0 dB. PNO: Fast Avg Type: Power (RMS)
Coupling: DC Corr CCorr Preamp: USB, Int  Gate: Off Avg|Hold>100/100
Align: Auto FreqRef. Int(S)  RF Presel Off IF Gain: Low Trig: Free Run
NFE: Off Source: Off Sig Track: Off

1 Spectrum Mkr2 35.825 GHz}
Ref Level 75.00 dBuV/m 41.961 dBpVIm

At

by

start 15.00 GHz #Video BW 3.0 MHz*
es BW (CISPR) 1 MHz

5 Marker Table v
Mode Trace Scale Y Function Function Width Function Value

N 1 f 35.825 GHz 54.03 dBpV/m
N 2 f 35.825 GHz, 41.96 dBpVim

) [ ][ 7] S
Figure 80 Fundamental: 5.945GHz ,40 MHz, band 4

Agilent Spectrum Analyzer - Swept SA

Wy | RF (SO AC | ‘SENSE!INT| SOURCE OFF ALIGN AUTO 01:26:22 PMDec 08, 2021
Marker 1 5.511300000000 GHz | ) Avg Type: RMS TRACE[1123456
PNO:Fast GO Trig:Free Run AvglHold:> 1004100 TYRE|iA W
PREAMP IFGain:Low #Atten: 0 dB CET)
10 dB/div  Ref 76.99 dBpVim
Log T
570 !
570
470 et il
7.0 b — - --—g
70—
7.0
539
301
130
Start 1.000 GHz Stop 5.925 GHz
Res BW (CISPR) 1 MHz #VBW 3.0 MHz* Sweep 12.93 ms (1001 pts)
scL B 7 FUNCTION | FUNCTION WIDTH FUNCTION VALUE ~
6611 GHz| 49681 dBuVIm[ | I
[f] 5920GHz| 37302dBuVIm| [ [ ]
e e
e
e e N
>
msa Iy'status

Figure 81 Fundamental: 6.185GHz ,40 MHz, band 1

SENSE!INT | SOURCE OFF ALIGN AUTO
Avg Type: RMS
& Trig: AvglHold:
PREAMP #Atten: 0 dB
10 dBidiv  Ref 76.99 dBUVIm
Log T
1
670 Trace 2 P:
570 >—
470
370
20
17.0
B.99
-3m
-13.0
Start 6.425 GHz Stop 12.000 GHz
Res BW (CISPR) 1 MHz #VBW 3.0 MHz* Sweep 14.60 ms (1001 pts)
MKR MODE| TRC SCL| X i FUNCTION FUNCTION WIDTH FUMCTION VALUE ~
0N [ 1 777 GHz| 64326dBuVIm| [ [ 000000000000 ]
2 Yl 11955 GHz| 4247 dBuVIm| [ [ ]
3 I e e
- I e e N
< 3
o Igstamus

Figure 82 Fundamental: 6.185GHz ,40 MHz, band 2
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ISRAEL TESTING LABORATORIES

+

KEYSIGHT Input RF Input Z: 50 0 #Atten: 0 dB PNO: Fast Avg Type: Power (RMS)
Coupling: DC Corr CCorr Pre: Int on, LNAoff Gate: Off Avg|Hold>100/100
Align: Auto FreqRef: Int(S)  RF Presel: O I Gain: Low Trig: Free Run
NFE Source: Off Sig Track: Off

Mkr2 13.791 GHzj
Ref Level 75.00 dBuV/m 43.728 dBuV/m

#Video BW 3.0 MHz* Stop 15.000 GHz]
Sweep ~9.04 ms (1001 pts)|

5 Marker Table v
Mode Trace Scale Y Function Function Width Function Value

N 1 f 13.791 GHz 55.06 dBuV/m
N7 T 13.791 GHz 4373 dBVim_

o W2 =

KEYSIGHT Input RF Input Z: 50 0 ‘Atten: 0 dB PNO: Fast Avg Type: Power (RMS) 1@
Coupling: DC Corr CCorr Preamp: USB, Int  Gate: Off AvglHold:>100/100
Align Auto FreqRef Int(S)  RF Presel Off IF Gain: Low Trig: Free Run
NFE: Off Source: Off Sig Track: PA

Mkr2 35.650 GHz|
Ref Level 75.00 dBpV/m 40.724 dBuV/mij

L .
sy

‘ |
#Video BW 3.0 MHZ* Stop 40.00 GHz]
Res BW (CISPR) 1 MHz Sweep ~69.4 ms (1001 pts)|

5 Marker Table v

Mode Trace Scale i Function Function Width Function Value
1 N 35.650 GHz 52.07 dBpV/m
: 50 dBuVim

Dec 15, 2021
(-:‘ - 9 10:33:35 AM

Agilent Spectrum Analyzer - Swept SA

Xi RF 0 AC CORREC ALIGN AUTO
Marker 1 5.447275000000 GHz . Avg Type: RMS
PNG-Fast GO Trig:FreeRun AvglHold:> 1001100 TYPE|MA Uit
‘ PREAMP IFGain:Low #Atten: 0 dB oeTlP &
10 dBidiv Ref 76.99 dByVim
Log T
&0} Trace 2 Pas:
570 >
470 U AN
) — — {
270 =
170
599
-301
130
Start 1.000 GHz Stop 5.925 GHz
Res BW (CISPR) 1 MHz #VBW 3.0 MHz* Sweep 12.93 ms (1001 pts)
MKR MODE| TRC SCL| FUNCTION FUNCTION WIDTH FUMCTION VALUE ~
1 III-II__
[ 5910GHz| 373765dBuVIm{ | | |
- s .
< >
wsa g staus

Figure 85 Fundamental: 6.405GHz ,40 MHz, band 1
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) ISRAELTESTING LABORATORIES

Xi RF 0 AC CORREC SENSE!INT | SOURCE OFF ALIGN AUTO
Marker 1 6.425150000000 GHz . Avg Type: RMS TRA
PRO:Fast GO Trig:Free Run AvglHold:> 1001100 TYPE|MA Uit
s
PREAMP IFGain:Low #Atten: 0 dB DET)
10 dBidiy _ Ref 66.99 dBuVim
Log | T
570\ Trace 2 P4
A
470 = - b ot s o
370
)
7.0
699
-301
-13.0
=230
Start 6.42500 GHz Stop 6.50000 GHz
Res BW (CISPR) 1 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
MKR MODE TRC SCL ® i FUNCTION FUNCTION WD TH FUNCTION YALUE a
N N [1 | 6425150 GHz[ 67.739 dBuVim |
2 Il 6425000 GHz|[ 49921 dBuvIm | [ """
-
) I A I v
>
s Igsmmus.

Figure 86 Fundamental: 6.405GHz ,40 MHz, band 2

01:33:20 PMDec 08, 2021

SENSE!INT| SOURCE OFF ALIGNAUTO

0 GHz | Avg Type: RMS TReCE[ ~ 356
PNO:Fast GO  11ig:Free Run AvglHold:> 1004100 TYPEIRLA WA
PREAMP IFGain:Low #Atten: 0 dB DET)

10 dBidiv  Ref 66,99 dByV/im
Log :

Start 6.500 GHz Stop 12.000 GHz
Res BW (CISPR) 1 MHz #VBW 3.0 MHz* Sweep 14.40 ms (1001 pts)

MKR MODE TRC SCL| X il
112906 GHz| 64221dBuvim| [ |
118340GHz| 42330dBuvim| [ [ |
3 - - - ]
1 ! Y A
2

FUNCTION | FUNCTION WIDTH FUNCTION VALUE -~

= Iglsmatus
Figure 87 Fundamental: 6.405GHz ,40 MHz, band 3
Spectrum Analyzer 1 H +
Swept SA|
KEYSIGHT !nput: RF Input Z- 50 Q #Atten: 0 dB PNO: Fast Avg Type: Power (RMS)

Coupling: DC Corr CCorr Pre: Inton, LNA off Gate: Off Avg|Hold>100/100
Align: Auto FreqRef. Int(S)  RF Presel Off IF Gain: Low Trig: Free Run
NFE: Source: Off Sig Track: Off
Mkr1 13.947 GHz|

1 Spectrum
Ref Level 75.00 dBuV/im 56.03 dBpV/m
|

'y 1
e A S

start 12.000 GHz #Video BW 3.0 MHz* Stop 15.000 GHz]
|#Res BW (CISPR) 1 MHz Sweep ~9.04 ms (1001 pts)|

5 Marker Table v

Mode Trace Scale Y Function Function Width Function Value
i 0 -

N 13.947 GHz 56.03 dBuVim
N 2 f 14.142 GHz, 44.03 dBpV/m

S |27 e
Figure 88 Fundamental: 6.405GHz ,40 MHz, band 4
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ISRAEL TESTING LABORATORIES

“’

KEYSIGHT Input RF Input Z: 50 0 Atten: 0 dB PNO: Fast Avg Type: Powier (RMS)| 1] 1 4
Coupling: DC Corr CCorr Preamp: USB, Int ~ Gate: Off AvglHolg>1001100
Align: Auto FreqRef: Int(S) RF Presel: O I Gain: Low Trig: Free Run
NFE: Off Source: Off Sig Track: Off PA

Mkr1 37.800 GHz]
Ref Level 75.00 dBuV/m 53.37 dBuV/m

i T

Start 15.00 GHz #Video BW 3.0 MHz* Stop 40.00 GHz
|Res BW (CISPR) 1 MHz Sweep ~69.4 ms (1001 pts)|

5 Marker Table v

Mode Trace Scale X Y Function Function Width Function Value
N T 37.800 GHz 53.37 dBVim T !
N 2 f 37.800 GHz 41.77 dBuV/m

LR i dkt
Figure 89 Fundamental: 6.405GHz ,40 MHz, band 5
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Agilent Spectrum Analyzer - Swept SA

| | RF[S50Q AC | CORREC ALIGN AUTO 02:52:34 PMDec 08, 2021
(Marker 2 1.764400000000 GHz ) Avg Type: RMS TRaCE[
PNO:Fast G Trig:Free Run AvglHold:>100/100 TIFEMA

PASS PREAMNP FGain:Low #Atten: 0 dB oeT

Mkr2 1.764 4 GHz
10 didiv__Ref 66.99 dBpV/im 29.680 dBuV/m
Lo

9
Trace 1Pgss
s70| Trace 2 P4

Start 1.000 GHz Stop 5.900 GHz
Res BW (CISPR) 1 MHz #VBW 3.0 MHz* Sweep 12.87 ms (1001 pts)

MKR MODE TRC| SCL B

=
[l N [1[¢f] 17644GHz| 51036dBuvim| [ |

| N | 17644GHz| 29680dBuVIm| | [ ]
- - ]

FUNCTION | FUNCTION WIDTH FUNCTION VALUE -~

-
.
[ | | _____________________ [
>

= R

Figure 90 Fundamental: 5.935GHz ,20 MHz, band 1

Agilent Spectrum Analyzer - Swept SA

| | RF_ [S0R AC | CORREC ‘SENSEINT| SOURCE OFF ALIGN AUTO
Marker 1 1.769200000000 GHz | . Avg Type: RMS
PNO:Fast G0 1rig:FreeRun Avg|Holdz> 1004100 TPE|VLA
PASS ‘ PREAMP IFGain:High #Atten: 0 dB DET/P AT
Mkr1 1.769 20 GHz|
10 dBidiv__Ref 66.99 dBuV/m 50.245 dBuV/m|
Lo:
Trace 1Pgss
70} Trace 2Pz
470
70 <
270
7.0
539
301
130
230
Center 1.76440 GHz Span 50.00 MHz
Res BW (CISPR) 1 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
MKF_MODE TAC, SCL B 7 FUNCTION | FUNCTION WIDTH FUNCTION VALUE ~
| N | [ 176920GHz| §0245dBuvim| |
N | [ 176920GHz| 28640dBuVIm[ | | |}
3 e e
4 e e
e __________________________________________________________ K
< >
msa Iy'status

Figure 91 Fundamental: 5.935GHz ,20 MHz, band 2

Test Report Ra221201.08 Amimon Ltd.
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) ISRAELTESTING LABORATORIES

Xi RF 50Q  AC CORREC SENSE!INT | SOURCE OFF ALIGN AUTO
Marker 1 5.924975000000 GHz . Avg Type: RMS TRA
PNO:Fast GO Trig:FreeRun AvglHold:> 1001100 TYPE|MA Uit
P
PREAMP IFGain:Low #Atten: 0 dB DET)
Ref Offset 10 dB
10 dBidiv Ref 76.99 dByVim
Log T N
B7.0 !
570 -
3
470 e S - . ~ — - - - e
370
270
170
699
301
-13.0
Start 5.90000 GHz Stop 5.92500 GHz
Res BW (CISPR) 1 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
MKR MODE TRC SCL| X i FUNCTION FUNCTION WIDTH FUMCTION VALUE ~
1 5924975GHz| 73284dBuVIm| [ [ 000000000000 |
[f] £926000GHz| 61007dBuVIm[ [ [ |
e e
e
e S B v
< 3
o Igstamus

Figure 92 Fundamental: 5.935GHz ,20 MHz, band 3

Agilent Spectrum Analyzer - Swept SA

RF 500 AC SENSE!INT | SOURCE OFF ALIGN AUTO 02:59:33 PMDec 08,2021
Marker 1 11.615325000000 GHz ) Avg Type: RMS TRACE[1123456
PNO:Fast GO  11ig:Free Run AvglHold:> 1001100 TYPEIRLA WA
PREAMP IFGain:Low #Atten: 0 dB DETH
10 dBidiv  Ref 66,99 dByV/im
Log -
i
570 -
I
470
370
270
170
69
301
130
230
Start 6.425 GHz Stop 12.000 GHz
Res BW (CISPR) 1 MHz #VBW 3.0 MHz* Sweep 14.60 ms (1001 pts)
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Figure 93 Fundamental: 5.935GHz ,20 MHz, band 4

KEYSIGHT !nput RF Input Z: 50 0 #Atten: 0 dB PNO: Fast Avg Type: Power (RMS)
Coupling: DC Corr CCorr Pre: Inton, LNA off Gate: Off Avg|Hold>100/100
Align: Auto FreqRef. Int(S)  RF Presel Off IF Gain: Low Trig: Free Run
NFE: Off Source: Off Sig Track: Off

1 Spectrum Mkr2 14.250 GHz}
Ref Level 75.00 dBuV/im 44.068 dBuVI/ i

PR T s e S S B g SR

start 12.000 GHz #Video BW 3.0 MHz*
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Mode Trace Scale
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Y
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Figure 94 Fundamental: 5.935GHz ,20 MHz, band 5
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Figure 97 Fundamental: 6.175GHz ,20 MHz, band 2
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Input Z: 50 0
Corr CCorr
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Figure 100 Fundamental: 6.415GHz ,20 MHz, band 1
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Figure 101 Fundamental: 6.415GHz ,20 MHz, band 2

Agilent Spectrum Analyzer - Swept SA
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Figure 102 Fundamental: 6.415GHz ,20 MHz, band 3

KEYSIGHT Input RF Input Z: 50 0 #Atten: 0 dB PNO: Fast Avg Type: Power (RMS)
Coupling: DC Corr CCorr Pre: Int on, LNAoff Gate: Off Avg|Hold>100/100
Align: Auto FreqRef: Int(S)  RF Presel: O I Gain: Low Trig: Free Run
NFE: Off Source: Off Sig Track: Off
1 Spectrum Mkr1 14.013 GHz]
Scale/Div 10 dB Ref Level 75.00 dByiV/m
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Figure 103 Fundamental: 6.415GHz ,20 MHz, band 4
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Figure 104

Agilent Spectrum Analym Swept SA

Function

Avg Type: Power (RMS)

Function Width

02:23:53 PMDec 08, 2021

| R [S00  AC | CORREC ALIGNAUTO
Marker 1 5.900000000000 GHz ) Avg Type: RMS
PNO:Fast GO  11ig:Free Run AvglHold:> 1001100
PREAMP IFGain:Low #Atten: 0 dB

T

RacE[ 5 56
TPE|M A et
TP &

Mkr2 37.775 GH]
41.235 dBpV/m}

Stop 40.00 GHz
Sweep ~69.4 ms (1001 pts)|

Function Value

10 dBidiy _Ref 66.99 dBUV/m
Log i

570 !

470 i ‘
37.0 L

270

17.0
599

301

130
230

Start 1.000 GHz

Res BW (CISPR) 1 MHz #VBW 3.0 MHz*

Sweep 12.87 ms (1001 pts)

Stop

5.900 GHz

MKR MODE TRC| SCL

X i
[f] 59000 GHz[ 50.109 dBuV/m

FUNCTION

FUNCTION WIDTH

fR—

FUNCTION VALUE

I R
59000GHz| 38408dBuVIm| [ [ |
)

~

Figure 105 Fundamental: 5.945GHz ,40 MHz, band 1
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Figure 107 Fundamental: 5.945GHz ,40 MHz, band 3
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Figure 111
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Figure 113 Fundamental: 6.185GHz ,40 MHz, band 4
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Figure 114 Fundamental: 6.405GHz ,40 MHz, band 1
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Figure 115 Fundamental: 6.405GHz ,40 MHz, band 2
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Figure 116 Fundamental: 6.405GHz ,40 MHz, band 3
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Figure 118 Fundamental: 6.405GHz ,40 MHz, band 5
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8.5 Test Instrumentation Used, Emissions in Non-Restricted
Frequency Bands
Instrument Manufacturer Model Serial No. Last Next
Calibration | Calibration
Date Due
March 9,
EMI Receiver | R&S ESCI7 100724 2020 gfgfh 3L,
. March 11, March 31,
EMI Receiver HP 8542E 3906A00276 2020 001
. . March 11, March 31,
RF Filter Section | HP 85420E 3705A00248 2020 001
EMC Analyzer 3826A00265 | March9, March 31,
y HP 8593 EM 2020 2021
Active Loop EMCO 6502 9506-2950 | FEPTUay S, | February 28,
Antenna 2019 2023
Biconical May 31,
Antenna EMCO 3110B 9912-3337 May 21,2019 5031
Log Periodic EMCO 3146 9505-4081 May 31,
Antenna May 31,2018 2021
RF Cable Oats EIM RG214- August 4, August 31,
11IN(X2) 2020 2021
Antenna Mast ETS 2070-2 9608-1497 NCR NCR
Turntable ETS 2087 - NCR NCR
Mast & Table
Controller ETS/EMCO 2090 9608-1456 NCR NCR
RECEIVER EMI | Keysight
MXE Technologies N9038A | 6501147 10/21 10/22
20Hz-26.5 GHz | (AGILENT)
EMI RECEIVER | Keysight PXE
3 Hz-44 GHz Technologies Nooagp | MY39500021 1 11721 12/21
PREAMPLIFIER .
USB I;gﬁgf; o UT227E 1 6503045 12/20 1221
2 -40 GHz &
Double Ridged
Waveguide
Antenma EMCO 3115 0143138 07/21 07/23
1-18 GHz
Antenna Broad- SCHWARBECK BBHA
Band Horn; 14 - | MESS- 9170 5854 07/21 07/23
40 GHz ELEKTRONIK
CABLE RF 0.5 EMERSON / X116LCS
TO 40 GHz Semflex x10079 | 603340 09/21 09/22
Test Report Ra221201.08 Amimon Ltd. Page 60 of 90
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Instrument Manufacturer | Model Serial No. Last Next
Calibration | Calibration
Date Due

ﬁmgﬁla t o 2175 N/A

i as LINDGREN - N/A
up to 1 GHz
Metallic ETS
turntable LINDGREN - 2188 N/A N/A
Multi-Device ETS
Controller LINDGREN - 2090 N/A N/A

Figure 119 Test Equipment Used

8.6 Field Strength Calculation

The field strength is calculated directly by the EMI Receiver software, and a
"Correction Factors", using the following equation:

FS = RA + AF + CF

FS:

RA:
AF:
CF:

Field Strength [dBuv/m]

Receiver Amplitude [dBuv]

Receiving Antenna Correction Factor [dB/m]
Cable Attenuation Factor [dB]

Example: FS = 30.7 dBuV (RA) + 14.0 dB (AF) + 0.9 dB (CF) = 45.6 dBpV

No external pre-amplifiers are used.
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9.1

9.2

9.3

9.4

I' ISRAEL TESTING LABORATORIES
ulobal Lertincatons fou Lan lrust

99% Occupied Bandwidth

Test Specification

FCC, Part 2, Sub part J, Section 2.1049
FCC Part 15, Subpart E, Section 15.407(a)(10)
RSS 248 Issue 1 November 19, 2021, Section 4.4

Test Procedure

(Temperature (22°C)/ Humidity (56%RH))

The E.U.T. operation mode and test set-up are as described in Section 2 of this report.
The E.U.T. antenna terminal was connected to the Spectrum Analyzer through an
external attenuator and an appropriate coaxial cable (total loss= 31.0dB). Special
attention was taken to prevent Spectrum Analyzer RF input overload.

The RBW set to range of 1%-5% of the OBW.
FCC and IC Test Limit

The maximum transmitter channel bandwidth for U-NII devices in the 5.925-7.125 GHz
band is 320 megahertz.

Test Results

pw | Operation | o ding
Frequency
(MHz) (MHz) (MHz)

5935.0 17.9

20.0 6175.0 17.9
6415.0 17.9
5945.0 37.6

40.0 6185.0 37.5
6405.0 37.5

Figure 120. Bandwidth Test Results, 2TX mode

pw | Operation | o ding
Frequency
(MHz) (MHz) (MHz)

5935.0 17.8

20.0 6175.0 17.9
6415.0 17.9
5945.0 37.5

40.0 6185.0 37.5
6405.0 37.5

Figure 121. Bandwidth Test Results, 4TX mode

JUDGEMENT: Passed
See additional information in Figure 122 to Figure 133.
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2TX mode:

Test Report Ra221201.08
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ISRAELTESTING LABORATORIES

= Keysight Spectrum Analyzer - Occupied BW
"~ Center Freq: 6935000000 GHz

Avg/Hold Number 10 2!
Trig: Free Run Avg|Hold:>10/10

#FGainilow  #Atten: 10 dB

Radio Std: None

Radio Device: BTS

Ref 23.00 dBm

Center 5.93500 GHz

#Res BW 200 kHz VBW 2 MHz

Occupied Bandwidth

17.901 MHz
Transmit Freq Error
x dB Bandwidth

Total Power 23.1 dBm

-20.589 kHz % of OBW Power 99.00 %
19.63 MHz x dB -26.00 dB

MsG STATUS.

10:58:56 AMJan 14, 2021

Span 80.00 MHz
Sweep 1.867 ms

Figure 122. 5935.0MHz, 20MHz BW

= Keysight Spectrum Analyzer - Occupied BW.
5 2

Freq: 5.945000000 GHz _

Radio Std: None
Avg|Hold:>10/10

Bldiv Ref 25.00 dBm

#Res BW 390 kHz VBW 4 MHz

Occupied Bandwidth
37.593 MHz

Transmit Freq Error -46.852 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.70 MHz x dB -26.00 dB

Total Power 26.5 dBm

MsG STATUS:

01:01:20 PHJan 14,2021

Span 80.00 MHz
Sweep 1ms

Figure 123. 5945.0MHz, 40MHz BW

= Keysight Spectrum

Analyzer - Occupied BW

11:02:25 AMJan 14, 2021

Center Freq: 6.175000000 GHz Radio Std: None

Avg|Hold:>10/10
Radio Device: BTS

Span 80.00 MHz
Sweep 1.867 ms'

x dB Bandwidth 19.78 MHz xdB -26.00 dB

! ) Trig: Free Rui
#IFGain:Low #Atten: 10 dB
# VBW 2 MHz
Occupied Bandwidth Total Power 22.8 dBm
17.904 MHz
Transmit Freq Error -6.928 kHz % of OBW Power 99.00 %

STATUS'

= ics |

Figure 124. 6175.0MHz, 20MHz BW
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ISRAELTESTING LABORATORIES

= Keysight Spectrum Analyzer - Occupied BW
T .

~ Center Freq: 6.185000000 GHz
‘AvgiHold:>10110

[3 8500000 GHz

Center 6.18500 GHz

#Res BW 390 kHz VBW 4 MHz

Total Power 25.5 dBm

Occupied Bandwidth

37.548 MHz
-9.530 kHz % of OBW Power
39.54 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

MsG STATUS.

01:02:23 PMJan 14,
Radio Std: None

Radio D TS

Span 80.00 MHz
Sweep 1ms

Figure 125. 6185.0MHz, 40MHz BW

= Keysight Spectrum Analyzer - Occupied BW.
X R

Center Freq 0000 GHz

~ Center Freq; 6.415000000 GHz
b Avg|Hold:>10/10
#Atten: 10 dB

Center 6.41500 GHz

#Res BW 200 kHz VBW 2 MHz

Occupied Bandwidth Total Power 19.6 dBm

17.859 MHz
12.685 kHz % of OBW Power
19.69 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

MsG STATUS:

11:03:31 AMJ
Radio Std: None

Radio D TS

Sweep 1.867 ms

Figure 126. 6415.0MHz, 20MHz BW

= Keysight Spectrum Analyzer - Occupied BW.

Center Freq 6.405000000 GHz

#IFGain:Low

Center Freq: 6.405000000 GHz
Trig: Free Run Avg|Hold:>10/10
#Atten: 10 dB

Ref 25.00 dBm

Center 6.40500 GHz

#Res BW 390 kHz VBW 4 MHz

Occupied Bandwidth Total Power 23.9 dBm

37.552 MHz
14.231 kHz % of OBW Power
39.52 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

MSG STATUS'

=S
01:03:24 PMJan 14,2021
Radio Std: None

Radio Device: BTS

Span 80.00 MHz
Sweep 1ms

Figure 127. 6405.0MHz, 40MHz BW
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4TX mode:

Test Report Ra221201.08

ISRAELTESTING LABORATORIES

= Keysight Spectrum Analyzer - Occupied BW

"~ Center Freq: 6935000000 GHz
Trig: Free Run Avg|Hold:>10/10

#FGainilow  #Atten: 10 dB

Center 5.93500 GHz

#Res BW 200 kHz VBW 2 MHz

Occupied Bandwidth Total Power 22.2 dBm

17.844 MHz
-18.977 kHz % of OBW Power
19.46 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

MsG STATUS.

11:17:45 AMJan 20, 2021
Radio Std: None

Radio Device: BTS

Sweep 1.2ms

Figure 128. 5935.0MHz, 20MHz BW

= Keysight Spectrum Analyzer - Occupied BW.

Freq: 5.945000000 GHz _
‘AvgiHold:>10110

Ref 19.00 dBm

R W L

Center 5.94500 GHz

#Res BW 390 kHz VBW 4 MHz

Occupied Bandwidth Total Power 20.1 dBm

37.574 MHz
-37.316 kHz % of OBW Power
39.71 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

MsG STATUS:

09:32:
Radio Std: None

Radio Device:

Span 80.00 MHz
Sweep 1ms

Figure 129. 5945.0MHz, 40MHz BW

= Keysight Spectrum Analyzer - Occupied BW.

‘ Center Freq: 6.175000000 GHz
| oo Trig: Free Run AvglHold:>10/10
#IFGain:Low #Atten: 10 dB

Ref 40.00 dBm

potenne

VBW 2 MHz

Occupied Bandwidth Total Power 21.1 dBm

17.889 MHz
-32.548 kHz % of OBW Power
19.58 MHz x dB

Transmit Freq Error 99.00 %

x dB Bandwidth -26.00 dB

Ms STATUS'

e
11:19:21 AM3an 20,2021
Radio Std: None

Radio Device: BTS

Span 40.00 MHz
Sweep 1.2ms

Figure 130. 6175.0MHz, 20MHz BW
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